POS  PART # PART NAME any

LINKAGE KIT:
0 KD3Z5023795 MAINLINK & SHOCK EXTENSION 1

PIVOT KIT:
2 O ALLSCREWS, WASHERS & SPACERS L

SEALING KIT:
1 O ALL BEARING SEALINGS L
06 KD3Z5923039 BATTERY MOUNT NUT 0T (THREADED FOR BOTTLECAGE MOUNT) 1 16 KD325923060 LOCK PLATE 1
05 KD3Z5923040 BATTERY MOUNT NUT 02 (SLOTTED FOR RANGE EXTENDER) 1 17 KDI99123008 SCREW M5X10 DIN1Z 2
0 KD3Z5923041 BATTERY MOUNT NUT 03 1 18 KDI99123009 SCREW M5X12 DIN912 ?

BEARING KIT: 19 KD199123011 WASHER M5 DIN125 4
0 KD3Z5923998 8X 61801 2RSR, 4X 61901 2RSR, 2X 61902 2RSR L 2 KD199123021 SCREW M4X8 DIN912 4
08 KD3Z5920052 SEATSTAY PROTECTOR 1 7 K0199IZ3007 SCREW M3X10 1507360-2 5
09 KD3Z5923053 CHAINSTAY PROTECTOR 1 2 K090 SCREW M5X20 TX IS014563 1
10 KD3Z5923054 MOTOR COVER 1 23 SRAM PART SRAM UDH HANGER 1
11 KD3Z5923056 DOWNTUBE PROTECTOR 1 % KDIGOZ2I010 FOCUS THRUAXLE SH-173 1
17 KD3Z5923056 BATTERY COVER 1 % KDI99T19008 BOTTECAGE SCREW MEX12 3
13 KD3Z5923057 CHAINGUIDE SET 1 2% KD3Z5923081 RUBBER PLUG 1
14 KD3Z5923058 SPLASH GUARD 1 2 KDI70520003 SPEED MAGNET 1
15 KD3Z5923059 SPEED SENSOR HOLDER 1 8 KD3Z5923086 FRAME PROTECTION STICKERS 1

4MM HEX

(1)

3NM
MM HEX

JAMN:

PP2302 | C-C

MATERIAL CARBON - CARBON
WHEELSIZE 29" /15X 110 - 29"/ 12X 148/ MAX TIRE 66 MM

TRAVEL FRONT 160 MM - REAR 160MM

SHOCK LENGTH 210MM - STROKE 55 MM - HARDWARE 75X MM / NO HARDWARE
HeADSET UPFER 0 56 - ONER . /050

FORK 29" - LENGTH 71 MM - RAKE 44 MM

SEATPOST/ SEATCLAMP 31,6 MM - §35,5 MM - MINIMUM INSERT 100 MM

MAX SEATPOST INSERTION S 220 MM M: 250 MM L: 270 MM XL: 290 MM

REAR BRAKEMOUNT POSTMOUNT 180 MM - MAX. ROTOR 0203 MM

REAR AXLE 173MM / 612 MM / PITCH 1.0

RD HANGER SRAM UDH

CHAINGUIDE MOUNT FOCUS DIRECT MOUNT

MIN CHAINRING SIZE: 32 / MAX CHAINRING SIZE: 34 /

CHAINRING CHAINLINE: 55 MM

KICK STAND MOUNT

MOTOR FAZUA RIDE 60

BATTERY FAZUA 430 WH / RANGE EXTENDER 180 WH
REAR SHOCK SAG SAG IN %: 30/ SAG IN MM 165

MAX SYSTEM WEIGHT 135K

@ GREASE

R
A I( T\N,
n,;\\
9 g
6MM HEX

oNM
M HEK | &

6 NM
@ THREAD LOCK MEDIUM X5

WHERE TO USE GREASE AND THREAD LOCK MEDIUM
s> P00\
=

JAMESL | PP2302 | C-AL




